cab

Transferdrucker / Transfer Printer

HERMES 4F

Ersatzteilliste / Spare Parts List

Ausgabe / Edition 3/05



Gesellschaft fur

Computer- und Automations-

Bausteine mbH & Co KG

cab Produkttechnik GmbH & Co KG

Postfach 1904 D-76007 Karlsruhe
Wilhelm-Schickard-Str. 14 D-76131 Karlsruhe
Telefon +49 (0) 721/ 66 26-0

Telefax +49 (0) 721 / 66 26-249

Web : http://www.cabgmbh.com

e-mail : info@cabgmbh.com

copyright by cab / 9008366 / xxx / x

Angaben zu Li_t;ferumfang, Aussehen, Leistung, MaRen und Gewicht entsprechen unseren Kenntnissen zum Zeitpunkt der
Drucklegung. Anderungen sind vorbehalten.

All specifications about delivery, design, performance and weight are given to the best of our current knowledge and are subject
to change without prior notice.



Hinweise zur Ersatzteilbestellung

1. Ersatzteilbestellungen richten Sie bitte an :

cab-Produkttechnik GmbH
Postfach 1904

D-76007 Karlsruhe
Telefon 0721/6626 - 0
Telefax 0721/6626 - 249

2. Bestellungen werden nur in schriftlicher Form
entgegengenommen und missen die folgenden
Angaben enthalten :

- Anschrift des Bestellers

- Kunden-Nummer (wenn bekannt)

- Serien-Nr. des Geréates
- Artikel-Nr.
- Benennung

.’~

Ubersicht liber die Ersatzteilzeichnungen

Achten Sie auf die regelméRige Aktuali-

sierung lhres Ersatzteilvorrates!

1. Please address spare parts orders to:

CQl

References for Spare Parts Ordering

cab-Produkttechnik GmbH & Co KG
Postfach 1904
D-76007 Karlsruhe

Tel.
Fax

+49 72166 26 - 0
+49 721 66 26 - 249

2. Orders will be accepted in writing only. They must

contain the following information:

- customers name and address
- customers number (if known)
- serial number of the device

ne=—

W)

part number
name of item

Make sure to update your stock of spare

parts regularly.

Overview of the Spare Parts Drawings

Seite | Baugruppe Serien-Nr. Page | Assembly Serial No.
2.0 Chassis alle 2.0 Chassis all

3.0 Druckkopfhalterung alle 3.0 Printhead Retaining all

4.0 Druckkopfbaugruppe alle 4.0 Printhead Assembly all

5.0 Motoren, Riemenspanner alle 5.0 Motors, Belt Tensioners all

6.0 Zahnriemen alle 6.0 Belts all

7.0 Netzteil alle 7.0 Power Supply all

8.0 Transferbandwickler bis 1513 8.0 Transfer Ribbon Hubs up to 1513
8.1 Transferbandwickler ab 1514 8.1 Transfer Ribbon Hubs from 1514
9.0 Etikettenabwickler alle 9.0 Label Supply Hub all

Bremse Etikettenabwickler Brake at Label Supply Hub

10.0 | Interner Aufwickler alle 10.0 | Internal Rewinder all
11.0 | Transportsystem alle 11.0 | Transport System all
12.0 | Druckwalze alle 12.0 | PrintRoller all
13.0 | Rickzugsystem alle 13.0 | Backfeed System all
14.0 | FURe, Optionen alle 14.0 | Feet, Options all

Hermes 4F - 1



2
2/6)(/@\ .

3/4x

N T T T T TN

zur Ubersicht / to the Overview

4
-

©oO~NOOHAWN-=

Art.-Nr.

5537654
5902034
5903003
5537648
5902141
5902505
5903004
5537756
5905190
5537845
5902005
5942452
5537412
5537705
5537704
5537674
5537643
5534922
5537819
5530544
5902061
5537465
5902241
5902029
5942742
5942744
5530570
5902084
5942743
5530463
5917238
5537736
5537759
5537996
5537755
5537740
5537741
5537739
5901561
5942727

Part-No.

5537654
5902034
5903003
5537648
5902141
5902505
5903004
5537756
5905190
5537845
5902005
5942452
5537412
5537705
5537704
5537674
5537643
5534922
5537819
5530544
5902061
5537465
5902241
5902029
5942742
5942744
5530570
5902084
5942743
5530463
5917238
5537736
5537759
5537996
5537755
5537740
5537741
5537739
5901561
5942727

Index 3 05-03-30

Bezeichnung

Deckel

Linsenschraube DIN7985-M4x8-4.8-H-galZn
Scheibe DIN125-A4.3-galZn

Rahmen, kpl.

Schraubbolzen 4-40UNC/M3 mit Mutter
Sechskantmutter DIN934-M3-8-galZn
Scheibe DIN125-A3.2-galZn

Kabel Peripherieanschluss

Frontrahmen Einbau-Konsole BAE-04
Leiterplatte Treiberelektronik, best.
Zylinderschraube DIN912-M3x8-8.8-galZn
Bolzen TP 3

Winkel

Bolzen TP 2

Abstandsstiick TP 2

Abstandsstiick LP1

Leiterplatte CPU

Leiterplatte CPU, best.

EPROM prog.

Centronics-Anschluss, kpl.

Linsenschraube DIN7985-M3x10-4.8-H-galZn
Montageplatte, kpl.

Zylinderschraube DIN7984-M4x10-8.8-galZn
Senkschraube DIN7991-M3x8-8.8-galZn
Tastaturblende, kpl.

LCD-Anzeige

Leiterplatte Tastatur, best.

Linsenschraube DIN7985-M3x5-8.8-H-galZn
Bedienfeld, kpl.

Kabel Tastatur

Fihrungsschiene

Leiterplatte Vorwarnung, best.

Controller progr.

Leiterplatte Vorwarnung, kpl.

Kabel Vorwarnelektronik

Rundbuchse 4-polig, kpl.

Rundbuchse 3-polig, kpl.

Rundbuchse 5-polig, kpl.
Flachband-Kabelhalter fiir 26-polig

Taster, kpl.

Description

Cover

Screw DIN7985-M4x8-4.8-H-galZn
Washer DIN125-A4.3-galZn
Frame

Hex Standoff Nut 4-40UNC/M3
Nut DIN934-M3-8-galZn

Washer DIN125-A3.2-galZn

Cable Accessory

PCMCIA Plastic Slot BAE-04

PCB Driver Electronics

Screw DIN912-M3x8-8.8-galZn
Bolt

Bracket

Bolt

Hex Standoff Screw

Hex Standoff Screw

PCB CPU

Main Board CPU without EPROM
EPROM prog.

Centronics Connector w/cable
Screw DIN7985-M3x10-4.8-H-galZn
Center Mounting Plate

Screw DIN7984-M4x10-8.8-galZn
Flush Screw DIN7991-M3x8-8.8-galZn
Keyboard Plate

LCD Display

PCB Control Panel

Screw DIN7985-M3x5-8.8-H-galZn
Control Panel

Front Panel Cable

Guide Rail

PCB Warning

Controller

PCB Warning

Cable PCB Warning

Connector 4-pin

Connector 3-pin

Connector 5-pin

Cable Clamp for 26-pin

Key, complete

Stiick

AN ONN RO

-
-

BG

BG

BG

_\[\J_\_\_\_\_\_\_\_\_\_\_p_\_\_\_p;_\l\)_\_\_\_\wl\_)l\)_\_\

NN I I Ny RN é?

-
-

Assy.

Assy.

Assy.

—\l\)—\—\—\—\—\—\—\—\—\—\-b—\—\—\-bz—\l\)—\—\—\—\wl\)l\)—\—\

Hermes 4F - 2.0




zur Ubersicht / to the Overview

31/4x

Lfd.-Nr. Art.-Nr.
1 5902348
2 5903521
3 5537473
4 5901059
5 5901076
6 5537514
7 5537512
8 5537513
9 5537532
10 5537537
11 5530344
12 5537535
13 5537536
14 5537518
15 5537608
16 5905077
17 5537769
18 5902072
19 5537765
20 5537586
21 5901020
22 5901019
23 5537462
24 5903004
25 5902144
26 5905081
27 5903072
28 5903525
29 5530340
30 5537467
31 5902016
No. Part No.
1 5902348
2 5903521
3 5537473
4 5901059
5 5901076
6 5537514
7 5537512
8 5537513
9 5537532
10 5537537
11 5530344
12 5537535
13 5537536
14 5537518
15 5537608
16 5905077
17 5537769
18 5902072
19 5537765
20 5537586
21 5901020
22 5901019
23 5537462
24 5903004
25 5902144
26 5905081
27 5903072
28 5903525
29 5530340
30 5537467
31 5902016

Index 3 05-03-30

Bezeichnung

Zylinderschraube DIN7984-M4x16-8.8-galZn
Sicherungsring DIN471-A6

Riemenrad 21, kpl.

Kunststoff-Gleitlager d=5; B=5,6
Rillenkugellager DIN625-F686-2Z
Umlenkwelle

Winkel-Kopf

Stiitzachse

Umlenkwelle

Abstandsring 2

Exzenter

Exzenterachse

Abstandsring 1

Koppel, kpl.

Gewindebuchse

ZugfederZ-024VX

Schalthebel-Kopf, kpl.

Linsenschraube DIN7985-M2x8-4.8-H-galZn
Schalter-Kopf

Hebel, kpl.

Kunststoff-Gleitlager d=5; B=3,2
Gleitlager mit Bund d=6; B=6

Lagerblech Kopf, kpl.

Scheibe DIN125-A3.2-galZn
Zylinderschraube DIN7984-M3x5-8.8-galZn
Druckfeder DO90U-10

Passscheibe DIN988-6x10x0.2
Sicherungsscheibe DIN6799-4-galZn
Knopf

Lagerblech Kopf, mont.

Senkschraube DIN7991-M4x10-8.8-galZn

Description

Screw DIN7984-M4x16-8.8-galZn
Snap Ring DIN471-A6

Gear 21-teeth

Plastic Bushing d=5; B=5.6

Ball Bearing DIN625-F686-Z2Z
Roller

Printhead Carrier Mounting Bracket
Axle

Roller

Distance Ring 2

Cam

Cam Axle

Distance Ring 1

Printhead Lock Lever Shaft
Threaded Bushing

Spring Z-024VX

Switch Lever

Screw DIN7985-M2x8-4.8-H-galZn
Printhead Lock Sensor

Lever

Plastic Bushing d=5; B=3.2
Bushing d=6; B=6

End Plate Printhead Carrier
Washer DIN125-A3.2-galZn
Screw DIN7984-M3x5-8.8-galZn
Spring DO90U-10

Washer DIN988-6x10x0.2

E-Ring DIN6799-4-galZn

Lever

End Plate Printhead Carrier Assy.
Flush Screw DIN7991-M4x10-8.8-galZn

Stiick

BG

A aaN_2aAaaafNN_2aAaNaAAaaaaaNaaaaNahaNN

2
<

Assy.

A AaaN 2 aNN_2AaAaNaAAaaaaaNaaaaNahaNA

Hermes 4F - 3.0




) Index 3 05-03-30
zur Ubersicht / to the Overview Lfd.-Nr. Art.-Nr. Bezeichnung Stiick

5901019 Gleitlager mit Bund d=6; B=6

5902256 Flachkopfschraube DIN923-M4x12-5.8-galZn
5537534 Ansatzschraube

5902501 Sechskantmutter DIN934-M4-8-galZn
5903003 Scheibe DIN125-A4.3-galZn

5537531 Trager, kpl.

5537528 Kurve

5530362 Druckschraube

5903505 Sicherungsscheibe DIN6799-5-galZn

10 5902016 Senkschraube DIN7991-M4x10-8.8-galZn
11 5905050 Druckfeder D-180Q-01

12 5537524 Kugelschraube

13 5537525 Druckschraube

14 5537455 Kopftrager

15 5905079 Druckfeder VD-144A

16 5537540 Gleitstuick, kpl.

17 5902112 Zylinderschraube DIN7984-M3x25-8.8-galZn
18 5537457 Sparanschlag

O©OO~NO U WN =

A A A A A A RANANNNAaANSANNAAN A A A AN

19 5902304 Senkschraube DIN7991-M4x6-8.8-galZn
20 5902007 Zylinderschraube DIN912-M3x6-8.8-galZn
21 5537456 Zwischentrager
22 5949608 Kopfbaugruppe, mont. BG
23 5560434 Thermodruckkopf
24 5537463 Umlenkblech
25 5537751 Kopfkabel 2
26 5537849 Kopfkabel 1
No. Part No. Description Qty.
1 5901019 Bushing d=6; B=6 1
2 5902256 Screw DIN923-M4x12-5.8-galZn 2
3 5537534 Screw 1
4 5902501 Nut DIN934-M4-8-galZn 1
5 5903003 Washer DIN125-A4.3-galZn 1
6 5537531 Retainer 1
7 5537528 Lever Guide Block 1
8 5530362 Screw 2
9 5903505 E-Ring DIN6799-5-galZn 1
10 5902016 Flush Screw DIN7991-M4x10-8.8-galZn 2
11 5905050 Spring D-180Q-01 2
12 5537524 Ball Screw 1
13 5537525 Screw 2
14 5537455 Printhead Carrier 1
15 5905079 Spring VD-144A 2
16 5537540 Slide 2
17 5902112 Screw DIN7984-M3x25-8.8-galZn 2
18 5537457 Hook Plate 1
19 5902304 Flush Screw DIN7991-M4x6-8.8-galZn 2
20 5902007 Screw DIN912-M3x6-8.8-galZn 4
21 5537456 Plate 1
22 5949608 Printhead Carriage Assy. 1 Assy.
23 5560434 Printhead 1
24 5537463 Ribbon Shield 1
25 5537751 Printhead Cable 2 1
26 5537849 Printhead Cable 1 1

‘ Hermes 4F - 4.0



Index 3 05-03-30

zur Ubersicht / to the Overview Lfd.-Nr. Art.-Nr. Bezeichnung Stiick
1 5902007 Zylinderschr. DIN912-M3x6-8.8-galZn
2 5903004 Scheibe DIN125-A3.2-galZn
3 5537972 Sensor Sparmotor
4 5902098 Linsenschraube DIN7985-M2.5x6-galZn
5 5903078 Scheibe DIN125-2.5-galZn
6 5537526 Taktscheibe
7 5904515 Gewindestift DIN913-M4x8-45H
8 5537622 Aufnahme Taktscheibe
9 5902241 Zylinderschraube DIN7984-M4x10-8.8-galZn

10 5537621 Sensorplatte

11 5537538 Abstandsstlick-LS

12 5903003 Scheibe DIN125-A4.3-galZn

13 5537762 Motor Spar, kpl.

14 5901574 Kabelhalter fir @ 9,6 selbstklebend
15 5530426 Riemenrad-Hauptantrieb

16 5537600 Abstandsstiick-SPM

17 5903518 Sicherungsring DIN471-4x0,4

18 5537772 Zwischenrad 21

19 5902489 Zylinderschraube DIN7984-M4x8-8.8-galZn
20 5537693 Spannblech 2, kpl.

21 5903519 Sicherungsscheibe DIN6799-6-galZn
22 5537583 Umlenkrolle

23 5537580 Spannblech, kpl.

24 5903521 Sicherungsring DIN471-A6

25 5537398 Zwischenrad 2

26 5537774 Ring

27 5537396 Spannblech, kpl.

28 5537777 Lagerblech, kpl.

29 5903527 Sicherungsring DIN471-10x1

30 5537785 Riemenrad 42, kpl.

31 5537786 Zwischenrad 1

32 5537783 Abstandsstiick

33 5537776 Abstandsstiick

34 5537753 Motor Hauptantrieb kpl.

35 5905569 Passfeder DIN6885-A2x2x8

36 5537575 Adapter Hauptantieb-Motor

37 5537579 Riemenrad 24, kpl.

38 5537689 Riemenrad 21-F, kpl.

39 5942459 Zwischenrad 21

No. Part No. Description Qty.

1 5902007 Screw DIN912-M3x6-8.8-galZn
2 5903004 Washer DIN125-A3.2-galZn

3 5537972 Sensor Ribbon Saver

4 5902098 Screw DIN7985-M2.5x6-galZn
5 5903078 Washer DIN125-2.5-galZn
6
7
8
9

5537526 Clock Wheel
5904515 Set Screw DIN913-M4x8-45H
5537622 Clock Wheel Plate
5902241 Screw DIN7984-M4x10-8.8-galZn
10 5537621 Sensor Holder
11 5537538 Hex Standoff Screw
12 5903003 Washer DIN125-A4.3-galZn
13 5537762 Stepper Motor
14 5901574 Cable Clamp for @ 9,6 adhesive
15 5530426 Stepper Motor Gear
16 5537600 Hex Standoff Screw
17 5903518 Snap Ring DIN471-4x0.4
18 5537772 Gear 21-teeth
19 5902489 Screw DIN7984-M4x8-8.8-galZn
20 5537693 Tensioning Plate
21 5903519 E-Ring DIN6799-6-galZn
22 5537583 Belt Roller
23 5537580 Belt Tension Bracket
24 5903521 Snap Ring DIN471-A6
25 5537398 Gearwheel
26 5537774 Ring
27 5537396 Belt Tension Bracket
28 5537777 Bearing Plate
29 5903527 Snap Ring DIN471-10x1
30 5537785 Gear 42-teeth
31 5537786 Gearwheel
32 5537783 Hex Standoff Screw
33 5537776 Hex Standoff Screw
34 5537753 Main Drive Motor
35 5905569 Parallel Key DIN6885-A2x2x8
36 5537575 Adapter Stepper Motor
37 5537579 Gear 24-teeth
38 5537689 Gear 21-teeth
39 5942459 Gear 21-teeth

Hermes 4F - 5.0



zur Ubersicht / to the Overview

Lfd.-Nr. Art.-Nr.

abhwnNn =

No.

abhwnN =

5905385
5905495
5905567
5905568
5905196

Part No.

5905385
5905495
5905567
5905568
5905196

Bezeichnung

Zahnriemen 85MXL 037
Zahnriemen 205MXL 037
Zahnriemen 68MXL 037
Zahnriemen 123MXL 038
Zahnriemen 150MXL 037

Description

Belt 85MXL 037
Belt205MXL037
Belt 68MXL 037
Belt 123MXL 037
Belt 150MXL 037

Index 3 05-03-30
Stiick

A a N

Qty.

A AN

Hermes 4F - 6.0



) Index 3 05-03-30
zur Ubersicht / to the Overview Lfd.-Nr. Art.-Nr. Bezeichnung Stiick

5534913 Trafo, kpl.

5537969 Kabel Netzschalter

5902358 Zylinderschraube DIN7984-M4x6-8.8-galZn
5903003 Scheibe DIN125-A4.3-galZn

5917305 Einbaufilter

5537818 Kabel Netzeingang-Filter

5917304 Netzfilter

5902252 Schraube DIN7500-ME-M3x6-Z-galZn
5530563 Leitung - Si

10 5902096 Linsenschraube DIN7985-M5x12-4.8-H-galZn
11 5901720 Gleichrichterbriicke GBPC 25005

12 5902007 Zylinderschraube DIN912-M3x6-8.8-galZn
13 5916921 Sicherung 5x20 T8A

14 5905241 Sicherungshalter 5x20

15 5534176 Schutzleiter

16 5902022 Linsenschraube DIN7985-M4x10-4.8-H-galZn
17 5903011 Zahnscheibe DIN6797-A4.3-galZn

18 5903027 Scheibe DIN125-B4.3-CuZn

19 5534732 Erdungsleitung

20 5905349 Wippschalter 2-polig

21 5902362 Senkschraube DIN7991-M6x70-8.8-galZn

O©COONO U WN =

A A A aaaaaaaaaaNaaaNNa

No. Part No. Description Qty.
1 5534913 Transformer
2 5537969 Power Switch Cable
3 5902358 Screw DIN7984-M4x6-8.8-galZn
4 5903003 Washer DIN125-A4.3-galZn
5 5917305 Power Filter
6 5537818 Filter Cable
7 5917304 Fused Main Connector
8 5902252 Screw DIN7500-ME-M3x6-Z-galZn
9 5530563 Wire Connector

10 5902096 Screw DIN7985-M5x12-4.8-H-galZn
11 5901720 Rectifier GBPC 25005

12 5902007 Screw DIN912-M3x6-8.8-galZn

13 5916921 Fuse 5x20 T8A

14 5905241 Fuse Holder 5x20

15 5534176 Wire with connectors to ground

16 5902022 Screw DIN7985-M4x10-4.8-H-galZn
17 5903011 Toothed Washer DIN6797-A4.3-galZn
18 5903027 Washer DIN125-B4.3-CuZn

19 5534732 Wire with connectors to ground

20 5905349 Switch 2-pin

21 5902362 Flush Screw DIN7991-M6x70-8.8-galZn

A AaaaaaaaaaaaaNaaaNNaa

Hermes 4F - 7.0



zur Ubersicht / to the Overview

Lfd.-Nr. Art.-Nr. Bezeichnung

NRB3ZIssRonlsoe~oarwn

Awwwwwgwwwwwwwwwww
ODOONOO WN-_OCO0Oo~NoOUOR~W

-
=

z
°

O©CONOOUTHAWN -

5902526 Sechskantmutter DIN982-M8-8-galZn
5903038 Passscheibe DIN988-8x14x0.2
5905019 Druckfeder D-143A

5534615 Anschlag, kpl.

5530376 Filzscheibe

5530415 Reibscheibe

5537814 Mitnehmerscheibe, kpl

5904027 Zylinderstift DIN6325-3m6x14
5903516 Sicherungsring DIN471-8x0.8-galZn

5902256 Flachkopfschraube DIN923-M4x12-5.8-galZn
5902241 Zylinderschraube DIN7984-M4x10-8.8-galZn

5537754 Leiterplatte Transfer, best.
5903004 Scheibe DIN125-A3.2-galZn
5537672 Lager AbwicklerTransfer, kpl.
5905039 Zugfeder Z-015 LX

5537609 Federbolzen

5902348 Zylinderschraube DIN7984-M4x16-8.8-galZn

5903527 Sicherungsring DIN471-10x1
5521553 Teller

5537673 Abwickelachse - Transfer
5521552 Sprengring

5521555 Schale 123mm, @ 25.4
5521560 Spannkonus

5530395 Mutter

5903009 Scheibe DIN9021-3.2-galZn

5902007 Zylinderschraube DIN912-M3x6-8.8-galZn

5533968 Vierscheibenkupplung

5539846 Zahnrad 42-HK, kpl.

5903097 Passscheibe DIN988-10.3x30x1
5903059 Passscheibe DIN988-10x16x0.5
5903006 Passscheibe DIN988-10x16x0.1 blank
5537791 Abstandsstiick Transfer

5901074 Rillenkugellager DIN625-F61800-ZZ
5537795 Zwischenring

5537794 Aufwickelachse Transfer

5903521 Sicherungsring DIN471-A6

5903053 Passscheibe DIN988-8x14x0.1

5902241 Zylinderschraube DIN7984-M4x10-8.8-galZn

5537662 Abwickler Transfer
5537661 Aufwickler Transfer

Diese Teile sind nicht mehr als Ersatzteile lieferbar.

Es muss der Umbausatz Artikel-Nr. 5949646 bestellt werden.

Part No. Description

5902526 Nut DIN982-M8-8-galZn

5903038 Washer DIN988-8x14x0.2
5905019 Spring D-143A

5534615 Washer with Spring Arm
5530376 Friction Felt

5530415 Washer, Keyed

5537814 Ribbon Sensor Wheel

5904027 Pin DIN6325-3m6x14

5903516 Snap Ring DIN471-8x0.8-galZn
5902256 Screw DIN923-M4x12-5.8-galZn
5902241 Screw DIN7984-M4x10-8.8-galZn
5537754 Ribbon Sensor Board

5903004 Washer DIN125-A3.2-galZn
5537672 Bearing Mount

5905039 SpringZ-015LX

5537609 Spring Bolt

5902348 Screw DIN7984-M4x16-8.8-galZn
5903527 Snap Ring DIN471-10x1
5521553 Wall Spacer

5537673 Axle

5521552 Spring

5521555 Shell 123mm, @ 25.4

5521560 Rewinder End Cap

5530395 Nut

5903009 Washer DIN9021-3.2-galZn
5902007 Screw DIN912-M3x6-8.8-galZn
5533968 Four-Disk Slipping Clutch, Part 1
5539846 Gear 42-teeth

5903097 Washer DIN988-10.3x30x1
5903059 Washer DIN988-10x16x0.5
5903006 Washer DIN988-10x16x0.1
5537791 Hex Standoff Screw

5901074 Ball Bearing DIN625-F61800-ZZ
5537795 Distance Ring

5537794 Axle

5903521 Snap Ring DIN471-A6

5903053 Washer DIN988-8x14x0.1
5902241 Screw DIN7984-M4x10-8.8-galZn
5537662 Ribbon Supply Assy.

5537661 Ribbon Takeup Assy.

These parts are no longer available as spare parts.
The conversion kit part no. 5949646 must be ordered.

Index 3 05-03-30
Stiick

AW A A AW aAa A aAaNNNNNNAR AN WW A A WA 2 aaaaa N

© W@
(0Xa]

Qty.

Assy.

1
4
1
1
1
1
1
1
1
2
1
1
3
1
1
1
3
3
2
1
4
4
2
2
2
2
1
1
1
1
1
3
1
1
1
1
1
3
1
1 Assy.

Hermes 4F - 8.0



zur Ubersicht / to the Overview

Lfd.-Nr. Art.-Nr.
1 5902526
2 5903038
3 5905019
4 5534615
5 5530376
6 5530415
7 5537814
8 5904027
9 5903516
10 5902256
11 5902241
12 5537754
13 5903004
14 5537672
15 5905039
16 5537609
17 5902348
18 5903527
19 5521553
20 5537673
21 5521552
22 5521555
23 5521560
24 5530395
25 5903009
26 5902007
27 5903521
28 5903053
29 5949647
30 5530660
31 5917772
32 5533968
33 5539846
34 5903097
35 5903059
36 5903006
37 5537791
38 5901074
39 5537795
40 5537794
41 5537661
42 5537662

No. Part No.
1 5902526
2 5903038
3 5905019
4 5534615
5 5530376
6 5530415
7 5537814
8 5904027
9 5903516
10 5902256
11 5902241
12 5537754
13 5903004
14 5537672
15 5905039
16 5537609
17 5902348
18 5903527
19 5521553
20 5537673
21 5521552
22 5521555
23 5521560
24 5530395
25 5903009
26 5902007
27 5903521
28 5903053
29 5949647
30 5530660
31 5917772
32 5533968
33 5539846
34 5903097
35 5903059
36 5903006
37 5537791
38 5901074
39 5537795
40 5537794
41 5537661
42 5537662

Bezeichnung

Sechskantmutter DIN982-M8-8-galZn

Passscheibe DIN988-8x14x0.2
Druckfeder D-143A

Anschlag, kpl.

Filzscheibe

Reibscheibe
Mitnehmerscheibe, kpl
Zylinderstift DIN6325-3m6x14

Sicherungsring DIN471-8x0.8-galZn
Flachkopfschraube DIN923-M4x12-5.8-galZn
Zylinderschraube DIN7984-M4x10-8.8-galZn

Leiterplatte Transfer, best.
Scheibe DIN125-A3.2-galZn
Lager AbwicklerTransfer, kpl.
Zugfeder Z-015 LX
Federbolzen

Zylinderschraube DIN7984-M4x16-8.8-galZn

Sicherungsring DIN471-10x1
Teller

Abwickelachse - Transfer
Sprengring

Schale 123mm, & 25.4
Spannkonus

Mutter

Scheibe DIN9021-3.2-galZn

Zylinderschraube DIN912-M3x6-8.8-galZn

Sicherungsring DIN471-A6
Passscheibe DIN988-8x14x0.1
Halteplatte, kpl.
Magnetkupplung

Ankerteil

Vierscheibenkupplung

Zahnrad 42-HK, kpl.
Passscheibe DIN988-10.3x30x1
Passscheibe DIN988-10x16x0.5

Passscheibe DIN988-10x16x0.1 blank

Abstandsstlick Transfer

Rillenkugellager DIN625-F61800-ZZ

Zwischenring
Aufwickelachse Transfer
Aufwickler Transfer
Abwickler Transfer

Description

Nut DIN982-M8-8-galZn
Washer DIN988-8x14x0.2
Spring D-143A

Washer with Spring Arm
Friction Felt

Washer, Keyed

Ribbon Sensor Wheel

Pin DIN6325-3m6x14

Snap Ring DIN471-8x0.8-galZn
Screw DIN923-M4x12-5.8-galZn
Screw DIN7984-M4x10-8.8-galZn
Ribbon Sensor Board

Washer DIN125-A3.2-galZn
Bearing Mount

Spring Z-015LX

Spring Bolt

Screw DIN7984-M4x16-8.8-galZn
Snap Ring DIN471-10x1

Wall Spacer

Axle

Spring

Shell 123mm, & 25.4

Rewinder End Cap

Nut

Washer DIN9021-3.2-galZn
Screw DIN912-M3x6-8.8-galZn
Snap Ring DIN471-A6

Washer DIN988-8x14x0.1
Mounting Bracket

Magnetic Clutch

Armature

Four-Disk Slipping Clutch, Part 1
Gear 42-teeth

Washer DIN988-10.3x30x1
Washer DIN988-10x16x0.5
Washer DIN988-10x16x0.1

Hex Standoff Screw

Ball Bearing DIN625-F61800-ZZ
Distance Ring

Axle

Ribbon Takeup Assy.

Ribbon Supply Assy.

Index 3 05-03-30
Stiick

A A A AW aa A A aaagINNNNNARANWOWW A aAWaRANA A a2 N

® m
(9@

Qty.

Assy.
Assy.

A A A AW A A A A A A A A UOINNNRAR A ANWWS 2 W RN 2y N

Hermes 4F - 8.1




zur Ubersicht / to the Overview

Lfd.-Nr. Art.-Nr.
1 5902123
2 5537763
3 5902345
4 5905272
5 5903523
6 5942057
7 5942061
8 5942049
9 5537684
10 5942036
11 5520883
12 5942780
13 5903003
14 5902296
15 5942046
16 5902330
17 5942773
18 5906110
19 5903505
20 5942065
21 5902304
22 5942060
23 5905294
24 5904510
25 5942050
26 5942051
27 5904512
28 5902541
29 5539858
30 5942052
31 8910053
32 5902089
33 5520697
34 5520698
35 5902034
36 5520211
37 5537815
38 5520892
39 5520860
40 5537816

No. Part No.
1 5902123
2 5537763
3 5902345
4 5905272
5 5903523
6 5942057
7 5942061
8 5942049
9 5537684
10 5942036
11 5520883
12 5942780
13 5903003
14 5902296
15 5942046
16 5902330
17 5942773
18 5906110
19 5903505
20 5942065
21 5902304
22 5942060
23 5905294
24 5904510
25 5942050
26 5942051
27 5904512
28 5902541
29 5539858
30 5942052
31 8910053
32 5902089
33 5520697
34 5520698
35 5902034
36 5520211
37 5537815
38 5520892
39 5520860
40 5537816

Index 3 05-03-30
Bezeichnung Stiick

Senkschraube DIN7991-M6x20-8.8-galZn
Schalter TS

Linsenschraube DIN7985-M2x12-8.8-galZn
Kabeltille 4x1.5

Greifring G4

Achse

Stehbolzen

Abwickelachse

Umlenkdorn, mont.

Hebel, mont.

Zugfeder 8x6.7x105x1

Aufhangung

Scheibe DIN125-A4.3-galZn
Sechskantschraube DIN933-M4x6-8.8-galZn
Abwickeldorn-Etikett, kpl

Schaftschraube DIN427-M5x10

Hebel, mont.

Zugfeder Z-042MI

Sicherungsscheibe DIN6799-5-galZn
Abdeckung

Senkschraube DIN7991-M4x6-8.8-galZn
Teller

Stahlkugel

Gewindestift DIN916-M3x5-45H
Begrenzer

Axiallager

Gewindestift DIN916-M4x6-45H
Sechskantmutter DIN439-M4-galZn
Abdeckkappe-Abwickler/Etikett, kpl.
Abwickelachse-200, mont.
Vierkantmutter M4 8mm

Randelschraube DIN653-M4x12-5.8-galZn
Adapter @ 75

Klemmfeder

Linsenschraube DIN7985-M4x8-4.8-H-galZn
Adapter @ 75

Flansch

Réandelschraube

Druckstiick

Flansch, kpl.

BG

BG

AR A A NNNNNNUOIA 2 A A aN_aaglaaaaNN-aaaaaaaafNNaaafN-=a N

Description Qty.

Flush Screw DIN7991-M6x20-8.8-galZn
Switch

Screw DIN7985-M2x12-8.8-galZn
Grommet 4x1.5

Snap Ring G4

Axle

Hex Standoff Screw

Axle, Media Supply Assy.

Roller

Lever

Spring 8x6.7x105x1

Bracket

Washer DIN125-A4.3-galZn

Bolt DIN933-M4x6-8.8-galZn
Shaft, Media Supply Assy.

Bolt DIN427-M5x10

Lever

Spring Z-042MI

E-Ring DIN6799-5-galZn

Cover

Flush Screw DIN7991-M4x6-8.8-galZn
Plate

Steel Ball

Set Screw DIN916-M3x5-45H
Limiter

Bearing

Set Screw DIN916-M4x6-45H

Nut DIN439-M4-galZn

End Cap

Media Supply Assy.

Square Nut M4 8mm
Thumbscrew DIN653-M4x12-5.8-galZn
Adapter @ 75

Spring

Screw DIN7985-M4x8-4.8-H-galZn
Adapter @ 75

Flange

Thumbscrew

Stopper

Flange

Assy.

Assy.

AR A A NNNNNNUOIA 2 A a2 aglaaaaNN-aaaaaaaaNNaaaN-a N

Assy.

Hermes 4F - 9.0



zur Ubersicht / to the Overview

Lfd.-Nr. Art.-Nr.
1 5533969
2 5539846
3 5903097
4 5903527
5 5537602
6 5902348
7 5537603
8 5902144
9 5903004

10 5521564
11 5530552
12 5521552
13 5521561
14 5521560
15 5530395
16 5903009
17 5902007
18 5537660
No. Part No.
1 5533969
2 5539846
3 5903097
4 5903527
5 5537602
6 5902348
7 5537603
8 5902144
9 5903004
10 5521564
11 5530552
12 5521552
13 5521561
14 5521560
15 5530395
16 5903009
17 5902007
18 5537660

Bezeichnung

Achtscheibenkupplung

Zahnrad 42-HK, kpl.
Passscheibe DIN988-10.3x30x1
Sicherungsring DIN471-10x1
Lager Aufwickler, kpl.

Zylinderschraube DIN7984-M4x16-8.8-galZn

Vierkantwelle

Zylinderschraube DIN7984-M3x5-8.8-galZn

Scheibe DIN125-A3.2-galZn
Spannkonus 2

Teller, kpl.

Sprengring

Schale 122.3mm, & 40
Spannkonus

Mutter

Scheibe DIN9021-3.2-galZn

Zylinderschraube DIN912-M3x6-8.8-galZn

Spannachse-145

Description

Eight-Disk Slipping Clutch, Part 1
Gear 42-teeth

Washer DIN988-10.3x30x1

Snap Ring DIN471-10x1

Bearing Mount

Screw DIN7984-M4x16-8.8-galZn
Shaft, rewind

Screw DIN7984-M3x5-8.8-galZn
Washer DIN125-A3.2-galZn
Rewinder Wall Plate

Rewinder Wall Spacer

Spring

Shell 122.3mm, @ 40

Rewinder End Cap

Nut

Washer DIN9021-3.2-galZn
Screw DIN912-M3x6-8.8-galZn
Rewinder Tension Axle

Index 3 05-03-30
Stiick

Al A A A NN 2 WW_a WA N

Qty.

Al A A A NN A WWa WA N2

Assy.

Hermes 4F - 10.0



zur Cibersicht / to the Overview
=

// 9
7 I A
L
-

Lfd.-Nr. Art.-Nr.
1 5902072
2 5537588
3 5904513
4 5537573
5 5905025
6 5903079
7 5537570
8 5537569
9 5903521
10 5902348
11 5901019
12 5537596
13 5902016
14 5537595
15 5537547
16 5537775
17 5537545
18 5537599
19 5537546
20 5537548
21 5537594
22 5903003
23 5902501
24 5537663
25 5537558
26 5537555
27 5901036
28 5537557
29 5902241
30 5537679
31 5903058
32 5537763

No. Part No.
1 5902072
2 5537588
3 5904513
4 5537573
5 5905025
6 5903079
7 5537570
8 5537569
9 5903521
10 5902348
11 5901019
12 5537596
13 5902016
14 5537595
15 5537547
16 5537775
17 5537545
18 5537599
19 5537546
20 5537548
21 5537594
22 5903003
23 5902501
24 5537663
25 5537558
26 5537555
27 5901036
28 5537557
29 5902241
30 5537679
31 5903058
32 5537763

Index 3 05-03-30
Bezeichnung Stiick

Linsenschraube DIN7985-M2x8-4.8-H-galZn
Schalthebel

Gewindestift DIN913-M4x5-45H
Spannhebel, kpl.

Zugfeder Z-0741

Passscheibe DIN988-6x10x1
Offnungshebel, kpl.

Koppel, kpl.

Sicherungsring DIN471-A6
Zylinderschraube DIN7984-M4x16-8.8-galZn
Gleitlager mit Bund d=6; B=6

Mutter M8

Senkschraube DIN7991-M4x10-8.8-galZn
Haken rechts

Lagerschild 1

Andruckrolle, mont.

Schwenkwelle

Stiitzachse

Stiitzachse

Lagerschild 2

Haken links

Scheibe DIN125-A4.3-galZn
Sechskantmutter DIN934-M4-8-galZn
Andrucksystem

Abschwenkwelle

Abstandsprofil TS

Kunststoffgleitlager d=6; B=3,2
Lagerblech 2, kpl.

Zylinderschraube DIN7984-M4x10-8.8-galZn
Hebel H4

Scheibe DIN125-A2.2-galZn

Schalter TS

AN 2 A aaagINNNWWA RN awa RN
o3}
@

Description Qty.

Screw DIN7985-M2x8-4.8-H-galZn
Switch Lever

Set Screw DIN913-M4x5-45H
Tensioning Plate

Spring Z-074l

Washer DIN988-6x10x1

Locking Plate

Lever

Snap Ring DIN471-A6

Screw DIN7984-M4x16-8.8-galZn
Bushing d=6; B=6

Nut M8

Flush Screw DIN7991-M4x10-8.8-galZn
Hook, Right

Bearing Plate 1

Transport Locking Roller

Shaft

Axle

Axle

Bearing Plate 2

Hook, Left

Washer DIN125-A4.3-galZn

Nut DIN934-M4-8-galZn

Locking System

Shaft

Distance Profile

Plastic Bushing d=6; B=3.2

End Plate 2

Screw DIN7984-M4x10-8.8-galZn
Lever

Washer DIN125-A2.2-galZn
Switch

AN A AaaaaaaaaaaaaaagNNNNWWa DN o wa N
>
w
o
<

Hermes 4F - 11.0



Index 3 05-03-30

zur Ubersicht / to the Overview Lfd.-Nr. Art.-Nr. Bezeichnung Stiick
1 5903507 Sicherungsscheibe DIN6799-3.2-galZn
2 5537667 Etikettenlichtschranke
3 5903521 Sicherungsring DIN471-A6
4 5537473 Riemenrad 21, kpl.
5 5537565 Riemenrad 36, kpl.
6 5902186 Zylinderschraube DIN912-M5x30-8.8-galZn
7 5903041 Scheibe DIN125-A5.3-galZn
8 5903061 Federring DIN127-B5
9 5902048 Zylinderschraube DIN912-M4x8-8.8-galZn

10 5902348 Zylinderschraube DIN7984-M4x16-8.8-galZn
11 5903003 Scheibe DIN125-A4.3-galZn

12 5537433 Flhrungsplatte

13 5901059 Kunststoff-Gleitlager d=5; B=5,6
14 5901076 Rillenkugellager DIN625-F686-Z2Z
15 5537468 Spendekante kurz

16 5537514 Umlenkwelle

17 5537771 Druckwalze

18 5537458 Lagerbock 1

19 5537513 Stiitzachse

20 5537770 Transportwalze

21 5942791 Rollenachse

22 5942792 Umlenkrolle

23 5942793 Anschlagring

AL A AN AW 8 A aaNaAWN AR A aaNNNN N

24 5537620 Umlenkachse, kpl. BG
25 5903501 Sicherungsscheibe DIN6799-7-galZn

26 5537807 Auflage, kpl.

27 5901020 Kunststoff-Gleitlager d=5; B=3,2

28 5537460 Lagerblech 1, kpl.

29 5902074 Senkschraube DIN965-M2.5x6-4.8-H-galZn

30 5902016 Senkschraube DIN7991-M4x10-8.8-galZn

31 5903004 Scheibe DIN125-A3.2-galZn

32 5534511 Drehknopf, kpl.

33 5537551 Spindel, kpl.

No. Part No. Description Qty.
1 5903507 E-Ring DIN6799-3.2-galZn 2
2 5537667 Label Sensor Assy. 1
3 5903521 Snap Ring DIN471-A6 2
4 5537473 Gear 21-teeth 2
5 5537565 Gear 36-teeth 1
6 5902186 Screw DIN912-M5x30-8.8-galZn 1
7 5903041 Washer DIN125-A5.3-galZn 1
8 5903061 Lock Washer DIN127-B5 1
9 5902048 Screw DIN912-M4x8-8.8-galZn 1
10 5902348 Screw DIN7984-M4x16-8.8-galZn 4
11 5903003 Washer DIN125-A4.3-galZn 2
12 5537433 Guide Plate 1
13 5901059 Plastic Bushing d=5; B=5.6 2
14 5901076 Ball Bearing DIN625-F686-ZZ 3
15 5537468 Peel-off Edge 1
16 5537514 Roller 2
17 5537771 Print Roller 1
18 5537458 Mounting Bracket 1 1
19 5537513 Axle 1
20 5537770 Transport Roller 1
21 5942791 Axle 1
22 5942792 Roller 1
23 5942793 Adjusting Ring 1
24 5537620 Guide Roller, complete 1 Assy.
25 5903501 E-Ring DIN6799-7-galZn 1
26 5537807 Printhead Support 1
27 5901020 Plastic Bushing d=5; B=3.2 3
28 5537460 End Plate 1 1
29 5902074 Flush Screw DIN965-M2.5x6-4.8-H-galZn 2
30 5902016 Flush Screw DIN7991-M4x10-8.8-galZn 4
31 5903004 Washer DIN125-A3.2-galZn 1
32 5534511 Thumbscrew 1
33 5537551 Gap Sensor Adjust Spindle 1

Hermes 4F - 12.0



) Index 3 05-03-30
zur Ubersicht / to the Overview Lfd.-Nr. Art.-Nr. Bezeichnung Stiick

5902072 Linsenschraube DIN7985-M2x8-4.8-H-galZn 2
5537764 Schalter RZ 1
5902489 Zylinderschraube DIN7984-M4x8-galZn 1
5903011 Zahnscheibe DIN6797-A4.3-galZn 1
5903003 Scheibe DIN125-A4.3-galZn 2
5903521 Sicherungsring DIN471-A6 4
5534429 Mitnehmer 1
5534430 Kurve 1
5537799 Schalthebel RZ, kpl. 1
10 5905077 Zugfeder Z-024 VX 1
11 5534433 Kurbel, kpl. 1
12 5903025 Passscheibe DIN988-6x12x0.2 2
13 5902143 Senkschraube DIN7991-M4x16-4.8-galZn 5
14 5901071 Rillenkugellager DIN625-F688-ZZ 2
15 5901060 Kunststoffgleitlager mit Bund d=6; B=6,6 2
16 5537725 Schwenkwelle 1
17 5537666 Andrucksystem Rucktransport 1
1
1
1
1
1
3
1
1
1
1
1
1
1
1
2
1
1
1
1

©OoONOOGHAWN-=

18 5901019 Gleitlager mit Bund d=6; B=6

19 5537729 Lagerplatte, kpl.

20 5537727 Hebel, kpl.

21 5537679 Hebel H4

22 5537597 Abstandsprofil RZ

23 5902016 Senkschraube DIN7991-M4x10-8.8-galZn

24 5901036 Kunststoffgleitlager d=6; B=3,2

25 5902501 Sechskantmutter DIN934-M4-8-galZn

26 5905521 Kugeldruckschraube M4x16

27 5902241 Zylinderschraube DIN7984-M4x10-8.8-galZn
28 5903518 Sicherungsring DIN471-4x0.4

29 5903517 Sicherungsring DIN471-12x1

30 5537697 Riemenrad 36, kpl.

31 5537695 Lagerbuchse, kpl.

32 5902348 Zylinderschraube DIN7984-M4x16-8.8-galZn
33 5537698 Riickzugswalze

34 5537555 Abstandsprofil TS

35 5901076 Rillenkugellager DIN625-F686-ZZ

36 5537707 Lagerplatte RZW, kpl.

No. Part No. Description Qty.
1 5902072 Screw DIN7985-M2x8-4.8-H-galZn
2 5537764 Switch
3 5902489 Screw DIN7984-M4x8-8.8-galZn
4 5903011 Toothed Washer DIN6797-A4.3-galZn
5 5903003 Washer DIN125-A4.3-galZn
6 5903521 Snap Ring DIN471-A6
7 5534429 Plate, Pivot Arm
8 5534430 Plate, Printhead lock/unlock
9 5537799 Switch Lever

10 5905077 Spring Z-024VX

11 5534433 Plate, Swing Arm

12 5903025 Washer DIN988-6x12x0.2

13 5902143 Flush Screw DIN7991-M4x16-4.8-galZn
14 5901071 Ball Bearing DIN625-F688-Z2Z

15 5901060 Plastic Bushing d=6; B=6,6

16 5537725 Shaft

17 5537666 Backfeed Locking System

18 5901019 Bushing d=6; B=6

19 5537729 Bearing Plate

20 5537727 Adjusting Plate

21 5537679 Lever

22 5537597 Distance Profile

23 5902016 Flush Screw DIN7991-M4x10-8.8-galZn
24 5901036 Plastic Bushing d=6; B=3.2

21 25 5902501  NutDIN934-M4-8-galZn

26 5905521 Ball Screw M4x16

27 5902241 Screw DIN7984-M4x10-8.8-galZn
28 5903518 Snap Ring DIN471-4x0.4

C 29 5903517 Snap Ring DIN471-12x1

P, 30 5537697  Gear 36-teeth

31 5537695 Gearwheel with Bearing

32 5902348 Screw DIN7984-M4x16-8.8-galZn
33 5537698 Backfeed Roller

34 5537555 Distance Profile

35 5901076 Ball Bearing DIN625-F686-Z2Z

36 5537707 Bearing Plate

A A AN A A A A A AaAaWAaAAaAAaAaaaaaNNONA A aAaRNNa AN

Hermes 4F - 13.0



) Index 3 05-03-30
zur Ubersicht / to the Overview Lfd.-Nr. Art.-Nr. Bezeichnung Stiick
1 5905824 Klemmstiick 1
2 5537747 Meldeleuchte, kpl. 1
3 5902181 Zylinderschraube DIN912-M4x10-8.8-oxbr 2
4 5903003 Scheibe DIN125-A4.3-galZn 9
5 5949633 Profilstiick 1
6 5949629 Seitenteil links 1
7 5902178 Zylinderschraube DIN912-M6x20-8.8-galZn 8
8 5902190 Zylinderschraube DIN912-M6x10-8.8-galZn 4
9 5902483 Zylinderschraube DIN6912-M4x10-galZn 2
10 5949630 Zentrierscheibe 2
11 5949628 Seitenteil rechts 1
12 5949631 Biigel o. Klemmstlick (Bausatz) 1 BG
13 5942451 Anschlussleitung, mont. 1
14 5901574 Kabelhalter fir @ 9,6 selbstklebend 4
15 5916346 Reflexlichtschranke 2
16 5537810 Sensorhalter Transfer 1
17 5902113 Flachkopfschraube DIN920-M4x10-5.8-galZn 4
18 5902048 Zylinderschraube DIN912-M4x8-8.8-galZn 3
19 5942479 Reflexionsfolie 15x20 2
20 5537743 Sensor zur Vorw. Transferbandende H4 1 BG
21 5942450 Anschlussleitung, mont. 1
22 5537804 Sensorhalter 1
23 5537803 Ansatzschraube M4x6x2.2 1
24 5537742 Sensor zur Vorwarnung Etikettenende H4 1 BG
25 5537657 FuR, links 1
26 5902291 Senkschraube DIN7991-M4x20-8.8-galZn 4
27 5905227 GehausefuR D/d=22/5 H=16 4
28 5530308 Hilse 4
29 5902501 Sechskantmutter DIN934-M4-8-galZn 4
30 5902159 Zylinderschraube DIN912-M5x12-8.8-galZn 4
31 5537656 FuB, rechts 1
5949632 Biigel (Bausatz) - Pos. 1 und 12 1 BG
No. Part No. Description Qty.
1 5905824 Clamp KV50 1
2 5537747 Indicator Light 1
3 5902181 Screw DIN912-M4x10-8.8-oxbr 2
4 5903003 Washer DIN125-A4.3-galZn 9
5 5949633 Profile 1
6 5949629 Side Plate, left 1
7 5902178 Screw DIN912-M6x20-8.8-galZn 8
8 5902190 Screw DIN912-M6x10-8.8-galZn 4
9 5902483 Screw DIN6912-M4x10-galZn 2
10 5949630 Fixing Slice 2
11 5949628 Side Plate, right 1
12 5949631 Bracket Hermes 4/5 without Clamp (Kit) 1 Assy.
13 5942451 Sensor Connector 1
14 5901574 Cable Clamp for @ 9,6 adhesive 4
15 5916346 Reflective Sensor 2
16 5537810 Sensor Holder Transfer 1
17 5902113 Screw DIN920-M4x10-5.8-galZn 4
18 5902048 Screw DIN912-M4x8-8.8-galZn 3
19 5942479 Reflective Foil 15x20 2
20 5537743 Sensor End of Ribbon 1 Assy.
21 5942450 Sensor Connector 1
22 5537804 Sensor Holder 1
23 5537803 Screw M4x6x2.2 1
24 5537742 Sensor End of Label 1 Assy.
25 5537657 Foot, left 1
26 5902291 Flush Screw DIN7991-M4x20-8.8-galZn 4
27 5905227 Foot D/d=22/5 H=16 4
28 5530308 Bushing 4
29 5902501 Nut DIN934-M4-8-galZn 4
30 5902159 Screw DIN912-M5x12-8.8-galZn 4
31 5537656 Foot, right 1
5949632 Bracket Hermes 4/5 (Kit) - Pos. 1 and 2 1 Assy.
30/2x

Hermes 4F - 14.0



CCl

Ersatzteilregister
Art.-Nr. Bezeichnung Darstellung in Ersatzteilliste
Seite
5520211 Adapter @ 75 9.0/36
5520697 Adapter @ 75 9.0/33
5520698 Klemmfeder 9.0/34
5520860 Druckstiick 9.0/39
5520883 Zugfeder 8x6.7x105x1 9.0/11
5520892 Réndelschraube 9.0/38
5521552 Sprengring 8.0/21, 8.1/21, 10.0/12
5521553 Teller 8.0/19, 8.1/19
5521555 Schale 123mm, @ 25.4 8.0/22,8.1/22
5521560 Spannkonus 8.0/23, 8.1/23, 10.0/14
5521561 Schale 122.3mm, @ 40 10.0/13
5521564 Spannkonus 2 10.0/10
5530308 Hiilse 14.0/28
5530340 Knopf 3.0/29
5530344 Exzenter 3.0/11
5530362 Druckschraube 4.0/8
5530376 Filzscheibe 8.0/5, 8.1/5
5530395 Mutter 8.0/24, 8.1/24,10.0/15
5530415 Reibscheibe 8.0/6, 8.1/6
5530426 Riemenrad-Hauptantrieb 5.0/15
5530463 Kabel Tastatur 2.0/30
5530544 Centronics-Anschluss, kpl. 2.0/20
5530552 Teller, kpl. 10.0/11
5530563 Leitung - Si 7.0/9
5530570 Leiterplatte Tastatur, best. 2.0/27
5530660 Magnetkupplung 8.1/30
5533968 Vierscheibenkupplung 8.0/27, 8.1/32
5533969 Achtscheibenkupplung 10.0/1
5534176 Schutzleiter 7.0/15
5534429 Mitnehmer 13.0/7
5534430 Kurve 13.0/8
5534433 Kurbel, kpl. 13.0/11
5534511 Drehknopf, kpl. 12.0/32
5534615 Anschlag, kpl. 8.0/4,8.1/4
5534732 Erdungsleitung 7.0/19
5534913 Trafo, kpl. 7.0/1
5534922 Leiterplatte CPU, best. 2.0/18
5537396 Spannblech, kpl. 5.0/27
5537398 Zwischenrad 2 5.0/25
5537412 Winkel 2.0/13
5537433 Fihrungsplatte 12.0/12
5537455 Kopftriger 4.0/14
5537456 Zwischentriger 4.0/21
5537457 Sparanschlag 4.0/18
5537458 Lagerbock 1 12.0/18
5537460 Lagerblech 1, kpl. 12.0/28
5537462 Lagerblech Kopf, kpl. 3.0/23
5537463 Umlenkblech 4.0/24
5537465 Montageplatte, kpl. 2.0/22
5537467 Lagerblech Kopf, mont. 3.0/30
5537468 Spendekante kurz 12.0/15
5537473 Riemenrad 21, kpl. 3.0/3, 12.0/4
5537512 Winkel-Kopf 3.0/7
5537513 Stiitzachse 3.0/8, 12.0/19

Hermes 4F - 15



CCl

Art.-Nr. Bezeichnung Darstellung in Ersatzteilliste
Seite

5537514 Umlenkwelle 3.0/6, 12.0/16
5537518 Koppel, kpl. 3.0/14
5537524 Kugelschraube 4.0/12
5537525 Druckschraube 4.0/13
5537526 Taktscheibe 5.0/6
5537528 Kurve 4.0/7
5537531 Tréger, kpl. 4.0/6
5537532 Umlenkwelle 3.0/9
5537534 Ansatzschraube 4.0/3
5537535 Exzenterachse 3.0/12
5537536 Abstandsring 1 3.0/13
5537537 Abstandsring 2 3.0/10
5537538 Abstandsstiick-LS 5.0/11
5537540 Gleitstiick, kpl. 4.0/16
5537545 Schwenkwelle 11.0/17
5537546 Stiitzachse 11.0/19
5537547 Lagerschild 1 11.0/15
5537548 Lagerschild 2 11.0/20
5537551 Spindel, kpl. 12.0/33
5537555 Abstandsprofil TS 11.0/26, 13.0/34
5537557 Lagerblech 2, kpl. 11.0/28
5537558 Abschwenkwelle 11.0/25
5537565 Riemenrad 36, kpl. 12.0/5
5537569 Koppel, kpl. 11.0/8
5537570 Offnungshebel, kpl. 11.0/7
5537573 Spannhebel, kpl. 11.0/4
5537575 Adapter Hauptantrieb-Motor 5.0/36
5537579 Riemenrad 24, kpl. 5.0/37
5537580 Spannblech, kpl. 5.0/23
5537583 Umlenkrolle 5.0/22
5537586 Hebel, kpl. 3.0/20
5537588 Schalthebel 11.0/2
5537594 Haken links 11.0/21
5537595 Haken rechts 11.0/14
5537596 Mutter M8 11.0/12
5537597 Abstandsprofil RZ 13.0/22
5537599 Stiitzachse 11.0/18
5537600 Abstandsstiick-SPM 5.0/16
5537602 Lager Aufwickler, kpl. 10.0/5
5537603 Vierkantwelle 10.0/7
5537608 Gewindebuchse 3.0/15
5537609 Federbolzen 8.0/16, 8.1/16
5537620 Umlenkachse, kpl. 12.0/24
5537621 Sensorplatte 5.0/10
5537622 Aufnahme Taktscheibe 5.0/8
5537643 Leiterplatte CPU 2.0/17
5537648 Rahmen, kpl. 2.0/4
5537654 Deckel 2.0/1
5537656 FuB3, rechts 14.0/31
5537657 FuB, links 14.0/25
5537660 Spannachse-145 10.0/18
5537661 Aufwickler Transfer 8.0/40, 8.1/41
5537662 Abwickler Transfer 8.0/39, 8.1/42
5537663 Andrucksystem 11.0/24

Hermes 4F -16




CCl

Art.-Nr. Bezeichnung Darstellung in Ersatzteilliste
Seite

5537666 Andrucksystem Riicktransport 13.0/17
5537667 Etikettenlichtschranke 12.0/2
5537672 Lager Abwickler Transfer, kpl. 8.0/14, 8.1/14
5537673 Abwickelachse - Transfer 8.0/20, 8.1/20
5537674 Abstandsstiick LP1 2.0/16
5537679 Hebel H4 11.0/30, 13.0/21
5537684 Umlenkdorn, mont. 9.0/9
5537689 Riemenrad 21-F, kpl. 5.0/38
5537693 Spannblech 2, kpl. 5.0/20
5537695 Lagerbuchse, kpl. 13.0/31
5537697 Riemenrad 36, kpl. 13.0/30
5537698 Riickzugswalze 13.0/33
5537704 Abstandsstiick TP 2 2.0/15
5537705 Bolzen TP 2 2.0/14
5537707 Lagerplatte RZW, kpl. 13.0/36
5537725 Schwenkwelle 13.0/16
5537727 Hebel, kpl. 13.0/20
5537729 Lagerplatte, kpl. 13.0/19
5537736 Leiterplatte Vorwarnung, best. 2.0/32
5537739 Rundbuchse 5-polig, kpl. 2.0/38
5537740 Rundbuchse 4-polig, kpl. 2.0/36
5537741 Rundbuchse 3-polig, kpl. 2.0/37
5537742 Sensor zur Vorwarnung Etikettenende H4 14.0/24
5537743 Sensor zur Vorw. Transferbandende H4 14.0/20
5537747 Meldeleuchte, kpl. 14.0/2
5537751 Kopfkabel 2 4.0/25
5537753 Motor Hauptantrieb kpl. 5.0/34
5537754 Leiterplatte Transfer, best. 8.0/12,,8.1/12
5537755 Kabel Vorwarnelektronik 2.0/35
5537756 Kabel Peripherieanschluss 2.0/8
5537759 Controller progr. 2.0/33
5537762 Motor Spar, kpl. 5.0/13
5537763 Schalter TS 9.0/2, 11.0/32
5537764 Schalter RZ 13.0/2
5537765 Schalter-Kopf 3.0/19
5537769 Schalthebel-Kopf, kpl. 3.0/17
5537770 Transportwalze 12.0/20
5537771 Druckwalze 12.0/17
5537772 Zwischenrad 21 5.0/18
5537774 Ring 5.0/26
5537775 Andruckrolle, mont. 11.0/16
5537776 Abstandsstiick 5.0/33
5537777 Lagerblech, kpl. 5.0/28
5537783 Abstandsstiick 5.0/32
5537785 Riemenrad 42, kpl. 5.0/30
5537786 Zwischenrad 1 5.0/31
5537791 Abstandsstiick Transfer 8.0/32, 8.1/37
5537794 Aufwickelachse Transfer 8.0/35, 8.1/40
5537795 Zwischenring 8.0/34, 8.1/39
5537799 Schalthebel RZ, kpl. 13.0/9
5537803 Ansatzschraube M4x6x2.2 14.0/23
5537804 Sensorhalter 14.0/22
5537807 Auflage, kpl. 12.0/26
5537810 Sensorhalter Transfer 14.0/16

Hermes 4F - 17



CCl

Art.-Nr. Bezeichnung Darstellung in Ersatzteilliste
Seite
5537814 Mitnehmerscheibe, kpl 8.0/7, 8.1/7
5537815 Flansch 9.0/37
5537816 Flansch, kpl. 9.0/40
5537818 Kabel Netzeingang-Filter 7.0/6
5537819 EPROM prog. 2.0/19
5537845 Leiterplatte Treiberelektronik, best. 2.0/10
5537849 Kopfkabel 1 4.0/26
5537969 Kabel Netzschalter 7.0/2
5537972 Sensor Sparmotor 5.0/3
5537996 Leiterplatte Vorwarnung, kpl. 2.0/34
5539846 Zahnrad 42-HK, kpl. 8.0/28, 8.1/33,10.0/2
5539858 Abdeckkappe-Abwickler/Etikett, kpl. 9.0/29
5560434 Thermodruckkopf 4.0/23
5901019 Gleitlager mit Bund d=6; B=6 3.0/22,4.0/1,11.0/11, 13.0/18
5901020 Kunststoff-Gleitlager d=5; B=3,2 3.0/21, 12.0/27
5901036 Kunststoffgleitlager d=6; B=3,2 11.0/27, 13.0/24
5901059 Kunststoff-Gleitlager d=5; B=5,6 3.0/4,12.0/13
5901060 Kunststoffgleitlager mit Bund d=6; B=6,6 13.0/15
5901071 Rillenkugellager DIN625-F688-ZZ 13.0/14
5901074 Rillenkugellager DIN625-F61800-ZZ 8.0/33, 8.1/38
5901076 Rillenkugellager DIN625-F686-Z7Z 3.0/5, 12.0/14, 13.0/35
5901561 Flachband-Kabelhalter fiir 26-polig 2.0/39
5901574 Kabelhalter fiir @ 9,6 selbstklebend 5.0/14, 14.0/14
5901720 Gleichrichterbriicke GBPC 25005 7.0/11
5902005 Zylinderschraube DIN912-M3x8-8.8-galZn 2.0/11
5902007 Zylinderschraube DIN912-M3x6-8.8-galZn 4.0/20, 5.0/1, 7.0/12, 8.0/26, 8.1/26, 10.0/17
5902016 Senkschraube DIN7991-M4x10-8.8-galZn 3.0/31, 4.0/10, 11.0/13, 12.0/30, 13.0/23
5902022 Linsenschraube DIN7985-M4x10-4.8-H-galZn 7.0/16
5902029 Senkschraube DIN7991-M3x8-8.8-galZn 2.0/24
5902034 Linsenschraube DIN7985-M4x8-4.8-H-galZn 2.0/2,9.0/35
5902048 Zylinderschraube DIN912-M4x8-8.8-galZn 12.0/9, 14.0/18
5902061 Linsenschraube DIN7985-M3x10-4.8-H-galZn 2.0/21
5902072 Linsenschraube DIN7985-M2x8-4.8-H-galZn 3.0/18, 11.0/1, 13.0/1
5902074 Senkschraube DIN965-M2.5x6-4.8-H-galZn 12.0/29
5902084 Linsenschraube DIN7985-M3x5-8.8-H-galZn 2.0/28
5902089 Réndelschraube DIN653-M4x12-5.8-galZn 9.0/32
5902096 Linsenschraube DIN7985-M5x12-4.8-H-galZn 7.0/10
5902098 Linsenschraube DIN7985-M2.5x6-galZn 5.0/4
5902112 Zylinderschraube DIN7984-M3x25-8.8-galZn 4.0/17
5902113 Flachkopfschraube DIN920-M4x10-5.8-galZn 14.0/17
5902123 Senkschraube DIN7991-M6x20-8.8-galZn 9.0/1
5902141 Schraubbolzen 4-40UNC/M3 mit Mutter 2.0/5
5902143 Senkschraube DIN7991-M4x16-4.8-galZn 13.0/13
5902144 Zylinderschraube DIN7984-M3x5-8.8-galZn 3.0/25, 10.0/8
5902159 Zylinderschraube DIN912-M5x12-8.8-galZn 14.0/30
5902178 Zylinderschraube DIN912-M6x20-8.8-galZn 14.0/7
5902181 Zylinderschraube DIN912-M4x10-8.8-oxbr 14.0/3
5902186 Zylinderschraube DIN912-M5x30-8.8-galZn 12.0/6
5902190 Zylinderschraube DIN912-M6x10-8.8-galZn 14.0/8
5902241 Zylinderschraube DIN7984-M4x10-8.8-galZn 2.0/23,5.0/9, 8.0/11, 8.0/38, 8.1/11, 11.0/29, 13.0/27
5902252 Schraube DIN7500-ME-M3x6-Z-galZn 7.0/8
5902256 Flachkopfschraube DIN923-M4x12-5.8-galZn 4.0/2, 8.0/10, 8.1/10
5902291 Senkschraube DIN7991-M4x20-8.8-galZn 14.0/26
5902296 Sechskantschraube DIN933-M4x6-8.8-galZn 9.0/14

Hermes 4F -18




CCl

Art.-Nr. Bezeichnung Darstellung in Ersatzteilliste
Seite

5902304 Senkschraube DIN7991-M4x6-8.8-galZn 4.0/19,9.0/21

5902330 Schaftschraube DIN427-M5x10 9.0/16

5902345 Linsenschraube DIN7985-M2x12-8.8-galZn 9.0/3

5902348 Zylinderschraube DIN7984-M4x16-8.8-galZn 3.0/1, 8.0/17, 8.1/17, 10.0/6, 11.0/10, 12.0/10, 13.0/32

5902358 Zylinderschraube DIN7984-M4x6-8.8-galZn 7.0/3

5902362 Senkschraube DIN7991-M6x70-8.8-galZn 7.0/21

5902483 Zylinderschraube DIN6912-M4x10-galZn 14.0/9

5902489 Zylinderschraube DIN7984-M4x8-galZn 5.0/19, 13.0/3

5902501 Sechskantmutter DIN934-M4-8-galZn 4.0/4, 11.0/23, 13.0/25, 14.0/29

5902505 Sechskantmutter DIN934-M3-8-galZn 2.0/6

5902526 Sechskantmutter DIN982-M8-8-galZn 8.0/1, 8.1/1

5902541 Sechskantmutter DIN439-M4-galZn 9.0/28

5903003 Scheibe DIN125-A4.3-galZn 2.0/3, 4.0/5,5.0/12, 7.0/4, 9.0/13, 11.0/22, 12.0/11,
13.0/5, 14.0/4

5903004 Scheibe DIN125-A3.2-galZn 2.0/7,3.0/24, 5.0/2, 8.0/13, 8.1/13, 10.0/9, 12.0/31

5903006 Passscheibe DIN988-10x16x0.1 blank 8.0/31, 8.1/36

5903009 Scheibe DIN9021-3.2-galZn 8.0/25, 8.1/25, 10.0/16

5903011 Zahnscheibe DIN6797-A4.3-galZn 7.0/17,13.0/4

5903025 Passscheibe DIN988-6x12x0.2 13.0/12

5903027 Scheibe DIN125-B4.3-CuZn 7.0/18

5903038 Passscheibe DIN988-8x14x0.2 8.0/2,8.1/2

5903041 Scheibe DIN125-A5.3-galZn 12.0/7

5903053 Passscheibe DIN988-8x14x0.1 8.0/37, 8.1/28

5903058 Scheibe DIN125-A2.2-galZn 11.0/31

5903059 Passscheibe DIN988-10x16x0.5 8.0/30, 8.1/35

5903061 Federring DIN127-B5 12.0/8

5903072 Passscheibe DIN988-6x10x0.2 3.0/27

5903078 Scheibe DIN125-2.5-galZn 5.0/5

5903079 Passscheibe DIN988-6x10x1 11.0/6

5903097 Passscheibe DIN988-10.3x30x1 8.0/29, 8.1/34,10.0/3

5903501 Sicherungsscheibe DIN6799-7-galZn 12.0/25

5903505 Sicherungsscheibe DIN6799-5-galZn 4.0/9,9.0/19

5903507 Sicherungsscheibe DIN6799-3.2-galZn 12.0/1

5903516 Sicherungsring DIN471-8x0.8-galZn 8.0/9, 8.1/9

5903517 Sicherungsring DIN471-12x1 13.0/29

5903518 Sicherungsring DIN471-4x0,4 5.0/17,13.0/28

5903519 Sicherungsscheibe DIN6799-6-galZn 5.0/21

5903521 Sicherungsring DIN471-A6 3.0/2,5.0/24, 8.0/36, 8.1/27, 11.0/9, 12.0/3, 13.0/6

5903523 Greifring G4 9.0/5

5903525 Sicherungsscheibe DIN6799-4-galZn 3.0/28

5903527 Sicherungsring DIN471-10x1 5.0/29, 8.0/18, 8.1/18, 10.0/4

5904027 Zylinderstift DIN6325-3m6x14 8.0/8, 8.1/8

5904510 Gewindestift DIN916-M3x5-45H 9.0/24

5904512 Gewindestift DIN916-M4x6-45H 9.0/27

5904513 Gewindestift DIN913-M4x5-45H 11.0/3

5904515 Gewindestift DIN913-M4x8-45H 5.0/7

5905019 Druckfeder D-143A 8.0/3,8.1/3

5905025 Zugfeder Z-0741 11.0/5

5905039 Zugfeder Z-015 LX 8.0/15, 8.1/15

5905050 Druckfeder D-180Q-01 4.0/11

5905077 Zugfeder Z-024VX 3.0/16, 13.0/10

5905079 Druckfeder VD-144A 4.0/15

5905081 Druckfeder DO90U-10 3.0/26

5905190 Frontrahmen Einbau-Konsole BAE-04 2.0/9

Hermes 4F - 19



CCl

Art.-Nr. Bezeichnung Darstellung in Ersatzteilliste
Seite

5905196 Zahnriemen 150MXL 037 6.0/5
5905227 Gehéuseful D/d=22/5 H=16 14.0/27
5905241 Sicherungshalter 5x20 7.0/14
5905272 Kabeltiille 4x1.5 9.0/4
5905294 Stahlkugel 9.0/23
5905349 Wippschalter 2-polig 7.0/20
5905385 Zahnriemen 85MXL 037 6.0/1
5905495 Zahnriemen 205MXL 037 6.0/2
5905521 Kugeldruckschraube M4x16 13.0/26
5905567 Zahnriemen 68MXL 037 6.0/3
5905568 Zahnriemen 123MXL 038 6.0/4
5905569 Passfeder DIN6885-A2x2x8 5.0/35
5905824 Klemmstiick 14.0/1
5906110 Zugfeder Z-042M1 9.0/18
5916346 Reflexlichtschranke 14.0/15
5916921 Sicherung 5x20 T8A 7.0/13
5917238 Fihrungsschiene 2.0/31
5917304 Netzfilter 7.0/7
5917305 Einbaufilter 7.0/5
5917772 Ankerteil 8.1/31
5942036 Hebel, mont. 9.0/10
5942046 Abwickeldorn-Etikett, kpl 9.0/15
5942049 Abwickelachse 9.0/8
5942050 Begrenzer 9.0/25
5942051 Axiallager 9.0/26
5942052 Abwickelachse-200, mont. 9.0/30
5942057 Achse 9.0/6
5942060 Teller 9.0/22
5942061 Stehbolzen 9.0/7
5942065 Abdeckung 9.0/20
5942450 Anschlussleitung, mont. 14.0/21
5942451 Anschlussleitung, mont. 14.0/13
5942452 Bolzen TP 3 2.0/12
5942459 Zwischenrad 21 5.0/39
5942479 Reflexionsfolie 15x20 14.0/19
5942727 Taster, kpl. 2.0/40
5942742 Tastaturblende, kpl. 2.0/25
5942743 Bedienfeld, kpl. 2.0/29
5942744 LCD-Anzeige 2.0/26
5942773 Hebel, mont. 9.0/17
5942780 Aufhidngung 9.0/12
5942791 Rollenachse 12.0/21
5942792 Umlenkrolle 12.0/22
5942793 Anschlagring 12.0/23
5949608 Kopfbaugruppe, mont. 4.0/22
5949628 Seitenteil rechts 14.0/11
5949629 Seitenteil links 14.0/6
5949630 Zentrierscheibe 14.0/10
5949631 Biigel o. Klemmstiick (Bausatz) 14.0/12
5949632 Biigel (Bausatz) - Pos. 1 und 12 14.0/1+12
5949633 Profilstiick 14.0/5
5949647 Halteplatte kpl. 8.1/29
8910053 Vierkantmutter M4 8mm 9.0/31

Hermes 4F -20




Spare Parts Register

CCl

Part No. Description Figure in Spare Parts List
Page

5520211 Adapter @ 75 9.0/36
5520697 Adapter @ 75 9.0/33
5520698 Spring 9.0/34
5520860 Stopper 9.0/39
5520883 Spring 8x6.7x105x1 9.0/11
5520892 Thumbscrew 9.0/38
5521552 Spring 8.0/21, 8.1/21, 10.0/12
5521553 Wall Spacer 8.0/19, 8.1/19
5521555 Shell 123mm, @ 25.4 8.0/22,8.1/22
5521560 Rewinder End Cap 8.0/23, 8.1/23, 10.0/14
5521561 Shell 122,3mm, @ 40 10.0/13
5521564 Rewinder Wall Plate 10.0/10
5530308 Bushing 14.0/28
5530340 Lever 3.0/29
5530344 Cam 3.0/11
5530362 Screw 4.0/8
5530376 Friction Felt 8.0/5, 8.1/5
5530395 Nut 8.0/24, 8.1/24,10.0/15
5530415 Washer, Keyed 8.0/6, 8.1/6
5530426 Stepper Motor Gear 5.0/15
5530463 Front Panel Cable 2.0/30
5530544 Centronics Connector w/cable 2.0/20
5530552 Rewinder Wall Spacer 10.0/11
5530563 Wire Connector 7.0/9
5530570 PCB Control Panel 2.0/27
5530660 Magnetic Clutch 8.1/30
5533968 Four-Disk Slipping Clutch, Part 1 8.0/27, 8.1/32
5533969 Eight-Disk Slipping Clutch, Part 1 10.0/1
5534176 Wire with connectors to ground 7.0/15
5534429 Plate, Pivot Arm 13.0/7
5534430 Plate, Printhead lock/unlock 13.0/8
5534433 Plate, Swing Arm 13.0/11
5534511 Thumbscrew 12.0/32
5534615 Washer with Spring Arm 8.0/4, 8.1/4
5534732 Wire with connectors to ground 7.0/19
5534913 Transformer 7.0/1
5534922 Main Board CPU without EPROM 2.0/18
5537396 Belt Tension Bracket 5.0/27
5537398 Gearwheel 5.0/25
5537412 Bracket 2.0/13
5537433 Guide Plate 12.0/12
5537455 Printhead Carrier 4.0/14
5537456 Plate 4.0/21
5537457 Hook Plate 4.0/18
5537458 Mounting Bracket 1 12.0/18
5537460 End Plate 1 12.0/28
5537462 End Plate Printhead Carrier 3.0/23
5537463 Ribbon Shield 4.0/24
5537465 Center Mounting Plate 2.0/22
5537467 End Plate Printhead Carrier Assy. 3.0/30
5537468 Peel-off Edge 12.0/15
5537473 Gear 21-teeth 3.0/3,12.0/4
5537512 Printhead Carrier Mounting Bracket 3.0/7
5537513 Axle 3.0/8,12.0/19

Hermes 4F - 21




CCl

Part No. Description Figure in Spare Parts List
Page

5537514 Roller 3.0/6, 12.0/16
5537518 Printhead Lock Lever Shaft 3.0/14
5537524 Ball Screw 4.0/12
5537525 Screw 4.0/13
5537526 Clock Wheel 5.0/6
5537528 Lever Guide Block 4.0/7
5537531 Retainer 4.0/6
5537532 Roller 3.0/9
5537534 Screw 4.0/3
5537535 Cam Axle 3.0/12
5537536 Distance Ring 1 3.0/13
5537537 Distance Ring 2 3.0/10
5537538 Hex Standoff Screw 5.0/11
5537540 Slide 4.0/16
5537545 Shaft 11.0/17
5537546 Axle 11.0/19
5537547 Bearing Plate 1 11.0/15
5537548 Bearing Plate 2 11.0/20
5537551 Gap Sensor Adjust Spindle 12.0/33
5537555 Distance Profile 11.0/26, 13.0/34
5537557 End Plate 2 11.0/28
5537558 Shaft 11.0/25
5537565 Gear 36-teeth 12.0/5
5537569 Lever 11.0/8
5537570 Locking Plate 11.0/7
5537573 Tensioning Plate 11.0/4
5537575 Adapter Stepper Motor 5.0/36
5537579 Gear 24-teeth 5.0/37
5537580 Belt Tension Bracket 5.0/23
5537583 Belt Roller 5.0/22
5537586 Lever 3.0/20
5537588 Switch Lever 11.0/2
5537594 Hook, Left 11.0/21
5537595 Hook, Right 11.0/14
5537596 Nut M8 11.0/12
5537597 Distance Profile 13.0/22
5537599 Axle 11.0/18
5537600 Hex Standoff Screw 5.0/16
5537602 Bearing Mount 10.0/5
5537603 Shaft, rewind 10.0/7
5537608 Threaded Bushing 3.0/15
5537609 Spring Bolt 8.0/16, 8.1/16
5537620 Guide Roller, complete 12.0/24
5537621 Sensor Holder 5.0/10
5537622 Clock Wheel Plate 5.0/8
5537643 PCB CPU 2.0/17
5537648 Frame 2.0/4
5537654 Cover 2.0/1
5537656 Foot, right 14.0/31
5537657 Foot, left 14.0/25
5537660 Rewinder Tension Axle 10.0/18
5537661 Ribbon Takeup Assy. 8.0/40, 8.1/41
5537662 Ribbon Supply Assy. 8.0/39, 8.1/42
5537663 Locking System 11.0/24

Hermes 4F -22




CCl

Part No. Description Figure in Spare Parts List
Page

5537666 Backfeed Locking System 13.0/17
5537667 Label Sensor Assy. 12.0/2
5537672 Bearing Mount 8.0/14, 8.1/14
5537673 Axle 8.0/20, 8.1/20
5537674 Hex Standoff Screw 2.0/16
5537679 Lever 11.0/30, 13.0/21
5537684 Roller 9.0/9
5537689 Gear 21-teeth 5.0/38
5537693 Tensioning Plate 5.0/20
5537695 Gearwheel with Bearing 13.0/31
5537697 Gear 36-teeth 13.0/30
5537698 Backfeed Roller 13.0/33
5537704 Hex Standoff Screw 2.0/15
5537705 Bolt 2.0/14
5537707 Bearing Plate 13.0/36
5537725 Shaft 13.0/16
5537727 Adjusting Plate 13.0/20
5537729 Bearing Plate 13.0/19
5537736 PCB Warning 2.0/32
5537739 Connector 5-pin 2.0/38
5537740 Connector 4-pin 2.0/36
5537741 Connector 3-pin 2.0/37
5537742 Sensor End of Label 14.0/24
5537743 Sensor End of Ribbon 14.0/20
5537747 Indicator Light 14.0/2
5537751 Printhead Cable 2 4.0/25
5537753 Main Drive Motor 5.0/34
5537754 Ribbon Sensor Board 8.0/12,,8.1/12
5537755 Cable PCB Warning 2.0/35
5537756 Cable Accessory 2.0/8
5537759 Controller 2.0/33
5537762 Stepper Motor 5.0/13
5537763 Switch 9.0/2, 11.0/32
5537764 Switch 13.0/2
5537765 Printhead Lock Sensor 3.0/19
5537769 Switch Lever 3.0/17
5537770 Transport Roller 12.0/20
5537771 Print Roller 12.0/17
5537772 Gear 21-teeth 5.0/18
5537774 Ring 5.0/26
5537775 Transport Locking Roller 11.0/16
5537776 Hex Standoff Screw 5.0/33
5537777 Bearing Plate 5.0/28
5537783 Hex Standoff Screw 5.0/32
5537785 Gear 42-teeth 5.0/30
5537786 Gearwheel 5.0/31
5537791 Hex Standoff Screw 8.0/32, 8.1/37
5537794 Axle 8.0/35, 8.1/40
5537795 Distance Ring 8.0/34, 8.1/39
5537799 Switch Lever 13.0/9
5537803 Screw M4x6x2.2 14.0/23
5537804 Sensor Holder 14.0/22
5537807 Printhead Support 12.0/26
5537810 Sensor Holder Transfer 14.0/16

Hermes 4F - 23




CCl

Part No. Description Figure in Spare Parts List
Page
5537814 Ribbon Sensor Wheel 8.0/7, 8.1/7
5537815 Flange 9.0/37
5537816 Flange 9.0/40
5537818 Filter Cable 7.0/6
5537819 EPROM prog. 2.0/19
5537845 PCB Driver Electronics 2.0/10
5537849 Printhead Cable 1 4.0/26
5537969 Power Switch Cable 7.0/2
5537972 Sensor Ribbon Saver 5.0/3
5537996 PCB Warning 2.0/34
5539846 Gear 42-teeth 8.0/28, 8.1/33,10.0/2
5539858 End Cap 9.0/29
5560434 Printhead 4.0/23
5901019 Bushing d=6; B=6 3.0/22,4.0/1,11.0/11, 13.0/18
5901020 Plastic Bushing d=5; B=3.2 3.0/21, 12.0/27
5901036 Plastic Bushing d=6; B=3.2 11.0/27, 13.0/24
5901059 Plastic Bushing d=5; B=5.6 3.0/4, 12.0/13
5901060 Plastic Bushing d=6; B=6.6 13.0/15
5901071 Ball Bearing DIN625-F688-ZZ 13.0/14
5901074 Ball Bearing DIN625-F61800-ZZ 8.0/33, 8.1/38
5901076 Ball Bearing DIN625-F686-7ZZ 3.0/5, 12.0/14, 13.0/35
5901561 Cable Clamp for 26-pin 2.0/39
5901574 Cable Clamp for @ 9,6 adhesive 5.0/14, 14.0/14
5901720 Rectifier GBPC 25005 7.0/11
5902005 Screw DIN912-M3x8-8.8-galZn 2.0/11
5902007 Screw DIN912-M3x6-8.8-galZn 4.0/20, 5.0/1, 7.0/12, 8.0/26, 8.1/26, 10.0/17
5902016 Flush Screw DIN7991-M4x10-8.8-galZn 3.0/31, 4.0/10, 11.0/13, 12.0/30, 13.0/23
5902022 Screw DIN7985-M4x10-4.8-H-galZn 7.0/16
5902029 Flush Screw DIN7991-M3x8-8.8-galZn 2.0/24
5902034 Screw DIN7985-M4x8-4.8-H-galZn 2.0/2,9.0/35
5902048 Screw DIN912-M4x8-8.8-galZn 12.0/9, 14.0/18
5902061 Screw DIN7985-M3x10-4.8-H-galZn 2.0/21
5902072 Screw DIN7985-M2x8-4.8-H-galZn 3.0/18, 11.0/1, 13.0/1
5902074 Flush Screw DIN965-M2.5x6-4.8-H-galZn 12.0/29
5902084 Screw DIN7985-M3x5-8.8-H-galZn 2.0/28
5902089 Thumbscrew DIN653-M4x12-5.8-galZn 9.0/32
5902096 Screw DIN7985-M5x12-4.8-H-galZn 7.0/10
5902098 Screw DIN7985-M2.5x6-galZn 5.0/4
5902112 Screw DIN7984-M3x25-8.8-galZn 4.0/17
5902113 Screw DIN920-M4x10-5.8-galZn 14.0/17
5902123 Flush Screw DIN7991-M6x20-8.8-galZn 9.0/1
5902141 Hex Standoff Nut 4-40UNC/M3 2.0/5
5902143 Flush Screw DIN7991-M4x16-4.8-galZn 13.0/13
5902144 Screw DIN7984-M3x5-8.8-galZn 3.0/25, 10.0/8
5902159 Screw DIN912-M5x12-8.8-galZn 14.0/30
5902178 Screw DIN912-M6x20-8.8-galZn 14.0/7
5902181 Screw DIN912-M4x10-8.8-oxbr 14.0/3
5902186 Screw DIN912-M5x30-8.8-galZn 12.0/6
5902190 Screw DIN912-M6x10-8.8-galZn 14.0/8
5902241 Screw DIN7984-M4x10-8.8-galZn 2.0/23,5.0/9, 8.0/11, 8.0/38, 8.1/11, 11.0/29, 13.0/27
5902252 Screw DIN7500-ME-M3x6-Z-galZn 7.0/8
5902256 Screw DIN923-M4x12-5.8-galZn 4.0/2, 8.0/10, 8.1/10
5902291 Flush Screw DIN7991-M4x20-8.8-galZn 14.0/26
5902296 Bolt DIN933-M4x6-8.8-galZn 9.0/14

Hermes 4F -24




CCl

Part No. Description Figure in Spare Parts List
Page

5902304 Flush Screw DIN7991-M4x6-8.8-galZn 4.0/19,9.0/21

5902330 Bolt DIN427-M5x10 9.0/16

5902345 Screw DIN7985-M2x12-8.8-galZn 9.0/3

5902348 Screw DIN7984-M4x16-8.8-galZn 3.0/1, 8.0/17, 8.1/17, 10.0/6, 11.0/10, 12.0/10, 13.0/32

5902358 Screw DIN7984-M4x6-8.8-galZn 7.0/3

5902362 Flush Screw DIN7991-M6x70-8.8-galZn 7.0/21

5902483 Screw DIN6912-M4x10-galZn 14.0/9

5902489 Screw DIN7984-M4x8-8.8-galZn 5.0/19, 13.0/3

5902501 Nut DIN934-M4-8-galZn 4.0/4,11.0/23, 13.0/25, 14.0/29

5902505 Nut DIN934-M3-8-galZn 2.0/6

5902526 Nut DIN982-M8-8-galZn 8.0/1, 8.1/1

5902541 Nut DIN439-M4-galZn 9.0/28

5903003 Washer DIN125-A4.3-galZn 2.0/3,4.0/5,5.0/12, 7.0/4, 9.0/13, 11.0/22, 12.0/11,
13.0/5, 14.0/4

5903004 Washer DIN125-A3.2-galZn 2.0/7,3.0/24,5.0/2, 8.0/13, 8.1/13, 10.0/9, 12.0/31

5903006 Washer DIN988-10x16x0. 1 8.0/31, 8.1/36

5903009 Washer DIN9021-3.2-galZn 8.0/25, 8.1/25,10.0/16

5903011 Toothed Washer DIN6797-A4.3-galZn 7.0/17,13.0/4

5903025 Washer DIN988-6x12x0.2 13.0/12

5903027 Washer DIN125-B4.3-CuZn 7.0/18

5903038 Washer DIN988-8x14x0.2 8.0/2,8.1/2

5903041 Washer DIN125-A5.3-galZn 12.0/7

5903053 Washer DIN988-8x14x0.1 8.0/37,8.1/28

5903058 Washer DIN125-A2.2-galZn 11.0/31

5903059 Washer DIN988-10x16x0.5 8.0/30, 8.1/35

5903061 Lock Washer DIN127-B5 12.0/8

5903072 Washer DIN988-6x10x0.2 3.0/27

5903078 Washer DIN125-2.5-galZn 5.0/5

5903079 Washer DIN988-6x10x1 11.0/6

5903097 Washer DIN988-10.3x30x1 8.0/29, 8.1/34,10.0/3

5903501 E-Ring DIN6799-7-galZn 12.0/25

5903505 E-Ring DIN6799-5-galZn 4.0/9, 9.0/19

5903507 E-Ring DIN6799-3.2-galZn 12.0/1

5903516 Snap Ring DIN471-8x0.8-galZn 8.0/9, 8.1/9

5903517 Snap Ring DIN471-12x1 13.0/29

5903518 Snap Ring DIN471-4x0.4 5.0/17, 13.0/28

5903519 E-Ring DIN6799-6-galZn 5.0/21

5903521 Snap Ring DIN471-A6 3.0/2,5.0/24, 8.0/36, 8.1/27, 11.0/9, 12.0/3, 13.0/6

5903523 Snap Ring G4 9.0/5

5903525 E-Ring DIN6799-4-galZn 3.0/28

5903527 Snap Ring DIN471-10x1 5.0/29, 8.0/18, 8.1/18, 10.0/4

5904027 Pin DIN6325-3m6x14 8.0/8, 8.1/8

5904510 Set Screw DIN916-M3x5-45H 9.0/24

5904512 Set Screw DIN916-M4x6-45H 9.0/27

5904513 Set Screw DIN913-M4x5-45H 11.0/3

5904515 Set Screw DIN913-M4x8-45H 5.0/7

5905019 Spring D-143A 8.0/3,8.1/3

5905025 Spring Z-0741 11.0/5

5905039 Spring Z-015LX 8.0/15, 8.1/15

5905050 Spring D-180Q-01 4.0/11

5905077 Spring Z-024VX 3.0/16, 13.0/10

5905079 Spring VD-144A 4.0/15

5905081 Spring DO90U-10 3.0/26

5905190 PCMCIA Plastic Slot BAE-04 2.0/9

Hermes 4F - 25




CCl

Part No. Description Figure in Spare Parts List
Page

5905196 Belt 150MXL 037 6.0/5
5905227 Foot D/d=22/5 H=16 14.0/27
5905241 Fuse Holder 5x20 7.0/14
5905272 Grommet 4x1.5 9.0/4
5905294 Steel Ball 9.0/23
5905349 Switch 2-pin 7.0/20
5905385 Belt 85MXL 037 6.0/1
5905495 Belt 205MXL037 6.0/2
5905521 Ball Screw M4x16 13.0/26
5905567 Belt 68MXL 037 6.0/3
5905568 Belt 123MXL 037 6.0/4
5905569 Parallel Key DIN6885-A2x2x8 5.0/35
5905824 Clamp 14.0/1
5906110 Spring Z-042M1 9.0/18
5916346 Reflective Sensor 14.0/15
5916921 Fuse 5x20 T8A 7.0/13
5917238 Guide Rail 2.0/31
5917304 Fused Main Connector 7.0/7
5917305 Power Filter 7.0/5
5917772 Armature 8.1/31
5942036 Lever 9.0/10
5942046 Shaft, Media Supply Assy. 9.0/15
5942049 Axle, Media Supply Assy. 9.0/8
5942050 Limiter 9.0/25
5942051 Bearing 9.0/26
5942052 Media Supply Assy. 9.0/30
5942057 Axle 9.0/6
5942060 Plate 9.0/22
5942061 Hex Standoff Screw 9.0/7
5942065 Cover 9.0/20
5942450 Sensor Connector 14.0/21
5942451 Sensor Connector 14.0/13
5942452 Bolt 2.0/12
5942459 Gear 21-teeth 5.0/39
5942479 Reflective Foil 20x15 14.0/19
5942727 Key, complete 2.0/40
5942742 Keyboard Plate 2.0/25
5942743 Control Panel 2.0/29
5942744 LCD Display 2.0/26
5942773 Lever 9.0/17
5942780 Bracket 9.0/12
5942791 Axle 12.0/21
5942792 Roller 12.0/22
5942793 Adjusting Ring 12.0/23
5949608 Printhead Carriage Assy. 4.0/22
5949628 Side Plate, right 14.0/11
5949629 Side Plate, left 14.0/6
5949630 Fixing Slice 14.0/10
5949631 Bracket without Clamp (Kit) 14.0/12
5949632 Bracket (Kit) - Pos. 1 and 2 14.0/1+12
5949633 Profile 14.0/5
5949647 Mounting Bracket 8.1/29
8910053 Square Nut M4 8mm 9.0/31

Hermes 4F -26






